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YUEQING SINO CABLE GLAND FACTORY
CHANGHONG INDUSTRIAL ZONE, LIUSHI TOWN, YUEQING ZHEJIANG 
 
THIS REPORT IS TO SUPERSEDE TEST REPORT NO.SHAEC1507882801, DATE: 2015/05/11. 
 
The following sample(s) was/were submitted and identified on behalf of the clients as: CABLE GLAND 
 
SGS Job No.: SP15-013819-SH 

Product specification: PG7-PG63-M10-M75-NPT1/4-NPT2-G1/4-G2 

Material and Mark: NYLON PA(UL File NO:E240925) 

Date of sample received: 04 May 2015 

Testing Period: 04 May 2015 – 11 May 2015 

Test Requested: Selected test(s) as requested by client 

Test Method: Please refer to next page(s) 

Test Results: Please refer to next page(s) 

 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. 
 
 
 
 
 
 

 
______________________ 
Marry Ma  
Approved Signatory
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Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1  IPX8 
IEC 60529:2013 and 

Client’s Requirement 
See Result  /  

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/ : Not Apply to the judgment. 
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Test Item: IPX8  

Sample Description: Cable Connector 

Test Method: IEC 60529:2013 and Client’s Requirement 

 Test Condition: 

Depth: 2m 

Test duration: 3h 

Test Result: 

Sample Test Result 

1 No water was found inside of the sample after test. 

 

Note   :  
(1) These tests were subcontracted to SGS Shanghai Material Ltd . 
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Test Photo: 

  

Before Test  After Test 

 

Close-up 

 
 

 
*** End of Report *** 
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